SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

LTE Band 66 / 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100,100
@1 AvgPwr

Offset 5.40 d& Mode Auto Sweep

-30 dBm - T

-40 dBm |

Limit fheck PABS | SPURIGIE CHBEKABS_

20 dBfe _FPURIOUS | INE_ABS FASS ﬂ B fPurtoUs_|INE_ABS | .
|
10 dem 10 B ‘ \
0 dBm [} ‘\ 0 dBm )' \
-10 dBm m -10 dem
| SPURIOLIS_LINE_ABS_ |y J I’\
-20 dém ( -20 dB
[ e A

——

40 dém 7
PR ! | I Y
f
-50 dBm M"‘ il -5 |dem F F‘"-.w
=/ I T | ' N T
-60 dam — - -do e r ./\/
fetrmn o Lin e 1] Lymprafenprmetant”
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |

1,700 GHz 1.709 GHz 1.000 MHz 1.70880 GHz -47.17 dBm ~34.17 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77945 GHz 16.16 dém -13.84 dB

1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -40.41 dBm -E7.41dB 1.780 GHz 1,781 GHz 100.000 kHz 1.78000 GHz -39.46 dBm -26.46 dB

1.710 GHz 1.720 GHz 100.000 kHz 1.71060 GHz 16.74 dBm -13.26 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78106 GHz -46.15 dBm -33.15 dB

i : - - —
L JL J L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck pakS L SPURIFHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10ds
0 dém ( S \ 04 -
-10 dBm -10 denm \‘
| SPURIOUS_LINE_ABS_ ‘ \ |
-20 dem J H dods
-30 dBm Tgu de H foer
n G
| mer ) \ A
<indarme] 40 denn =]
50 dBm: -50 dBrr
-60 dBm 60 dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70864 GHz -27.81 dBm -14.61 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77679 GHz 0.87 dém -29.13 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70998 GHz -35.78 dBm -22.78 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -37.07 dém -24.07 dB
1.710 GHz 1.720 GHz 100.000 kHz 1,71351 GHz 0.72 dBm -29.23 dB 1,781 GHz 1,790 GHz 1,000 MHz 1.78100 GHz -20.17 dBm -16.17 dB
i T ) ~ y
L JL J
Date: 04:0B:35

: 19.FEB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number 1 A178 of A330




SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

LTE Band 66 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 avgPwr
Limit §heck PABS SPURIPIECHBEKASS_ .
20 dB\e —$PURIOUS [ INE_ABS PAES |\ Be _$PurioUs_|INE_ABS| {]
10 dem “ ! 10de ‘ \l
0 dBm J !W 0 dBm / T
-10 dém { -10 dBm l‘
| SPURIOUS_LINE_ABS_ I‘ | f 4
-20 dem r H 20 d8 ; .
\
-30 dem \ 30 dB ]1'
-40 dém i & -40 dBm r N,’
| )
r’t\.l “ Ny \\ | \‘Hﬂu
-50 dBm M} I, i) dBrr ‘jn M ) .
m AN e U d g ‘x.«ffd'a ,-'“"\ ‘ J‘ T j |f" 50 mﬂﬁ t k ﬂ\ . I“N" Y R .
60 dem ] 7 e Toncn ‘;\5“@‘3" SN panf? N PARY LY,
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
| —Range Love Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170850 GHz -41.65 dBm -28.65 dB 1.765 GHz 1,780 GHz 100,000 kHz 1.77917 GHz 20.96 dém -a.04 dB
1.709 GHz 1710 GHz 150,000 kHz 1.71000 GHz -30.79 dBm -17.75 dB 1.780 GHz 1.781 GHz 150,000 kHz 1.78001 GHz -30.54 dém -17.54dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71085 GHz 21.00 dBm -9.00 dB 1781 aHe 1790 GHz 1,000 MHz 178100 GHz 42,14 dBm TRYYT)
i : - - —
s Date 04:23:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dBm F e e e, e S e e SN, wwr—wwfﬁ‘l e e A
-10 dém 1 I -10 dem \
| SPURIOUS_LINE_ABS | I l
-20 dam T 20 de il
\
e ) \ T
-30 dem: 0 de —
L-‘Jf . \\nJ [ S — ]
-40 dBm 40 dem:
-50 dBm 50 dBrr
-60 dBm 60dB
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70625 GHz ~27.18 dBm -14.18 dB 1.765 GHz 1,780 GHz 100.000 kHz 1.77750 GHz 3.35 dém -26.65 dB
1.703 GHz 1.710 GHz 150,000 kHz 1.71000 GHz -31.27 dBm -18.27 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78000 GHz -32.28 dBm -19.28 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71290 GHz 3.22 dBm -26.78 dB 1781 aHe 1700 oHe 1,000 MH= 178173 GHz 27 .88 dBm 1488 dB
1 J ] i '

: 19.FEB

J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number 1 A179 of A330




SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

LTE Band 66 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 5.40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 avgPwr
Limit §heck PABS , SPURIPIECHBEKASS_ N
20 dB\e —$PURIOUS [ INE_ABS PAES , Be _$PurioUs_|INE_ABS| ”
10 dBm H 10 48 | ‘
0 dBm L 0 dBm ’JI 1
-10 dém ) -10 dBm ‘ \
| SPURIOUS_LINE_ABS_ r WI R
-20 dem ( “\ -20 dB f—
-30 dBm ,\ e | |
. | a 40d .
40 dBm } t i 40 dBm i \
50 dem I e a A / 50 dan Mo T""’M_
TN e w le ¥ LW |‘ \ M_‘W N »
60 dem g s J ) ‘\jf A WA ‘UW\Z" / | b i
AT oy LTI S| -
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
| —Range Love Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170852 GHz -41.20 dBm -28.29 dB 1.765 GHz 1,780 GHz 100,000 kHz 1.77918 GHz 20.59 dém “a.41de
1.709 GHz 1710 GHz 150,000 kHz 1.71000 GHz -31.83 dbm -18.63 dB 1.780 GHz 1.781 GHz 150,000 kHz 1.78000 GHz -30.83 dBm -17.83 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71083 GHz 21.32 dém -8.68 dB 1761 cHe 1790 GHz 1,000 MHz 178100 GHz 42,90 dBm 5550 db
i : - - —
04z Date 04:24:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES L SPURIRHE OHBIEKABS_ PABS

20 dBfe _FPURIOUS | INE_ABS FARS 20 Bl FPURTOUS | TNE ABS | PABS

10 dBm 10ds

od L s rn o i o m fon

dBm J Y ity i

-10 dBm 5 -10 dem: \

| SPURIOUS_LINE_ABS_ ‘ I ‘

-20 dam -2p de

o] . | L. |

30 dBm— \»\ f ———)

-40 dBm 40 dem:

50 dBm: -50 dBrr

-60 dBm 60 dB

-70 dBm -70 dem

Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -27.46 dBm -14.46 dB 1,765 GHz 1,780 GHz 100,000 kHz 1.77748 GHz 2,34 dém -27.66 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70997 GHz -32.85 dBm -19.85 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78001 GHz -34.46 dém -21.46 dB
1.710 GHz 1.725 GHz 100.000 kHz 1,71188 GHz 2,47 dBm -27.53 dB 1761 GHz 1,790 aHz 1,000 MHz 1.78120 GHz 57,95 dBm ~14.95 dB
i T ) ~ y
L JL J

: 19.FEB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number 1 A180 of A330




SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

LTE Band 66 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 25.40 dbm
SGL Count 100/100
@1 AvgPwr

Offset 5.40 di

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Swesp

@1 AvgPwr

Limit ¢heck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES r\ Be _$PurioUs_|INE_ABS| \'\
10 dBm " \ 10 d8 }l \
0 dBm J 0 dBm J ]'
-10 dem L -10 dem 7 i
| SPURIOUS_LINE_ABS_ } \ IR
20 dem : 20 de
[ B
I ¥
-30 dem i 30dB /
-40 dBm ] \ ? 40 dem i
Y/ | Lo W\
[ B "4 o, | { | J I { | | . b
-0 dem = e — 60 dB H -
Py N O N e e
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170899 GHz -41.62 dém -28.62 dB 1.765 GHz 1,780 GHz 100.000 kHz 1.77914 GHz 19.25 dém -10.75 dB
1.709 GHz 1.710 GHz 150,000 kHz 170998 GHz -33.12 dBm -20.12 dB 1,780 GHz 1,781 GHz 150,000 kHz 1.76000 GHz -31,77 dém -18.77 dB
1,710 GHz 1.725 GHz 100,000 kHz 171082 GHz 18.96 dBm -11.04 dB 1781 aHe 1700 oHe 1,000 MH= 178121 oHe 43,94 dBm 30,04 dB
i - = - S

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm
SGL Count 100/100

Offset 540 dB

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d&

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltiﬁi:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FARS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dBm I o v T 0 dpens ey > \
-10 dém 5 -10 dem
| SPURIOUS_LINE_ABS_ ‘ | \
-20 dem | - 2p de
[/ |
-30 dBm —— et \‘\ 0 dB "l s mi]
— L-JJ W MW
-40 dBm 40 dBm
50 dBm: -50 dBrr
-60 dBm 60dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -28.11 dBm -15.11 dB 1.765 GHz 1,780 GHz 100,000 kHz 1.77208 GHz 1.53 dém -28.47 dB
1.709 GHz 1.710 GHz 150.000 kHz 1.70999 GHz -34.50 dBm -21.50 dB 1.760 GHz 1,781 GHz 150,000 kHz 1.78004 GHz -35.60 dém -22.60 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71572 GHz 1.18 dBm -28.82 dB 1761 GH2 1790 GHs 1,000 MHz 178127 GHs 25 49 dBm 1540 dB
1 J ] i '
L JL J
Date: 04:2B:13

: 19.FEB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number

1 A181 of A330




SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

LTE Band 66 / 15MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum
Ref Level 25.40 dBm  Offset 5,40 d2 Mode Auto Swesp Ref Level 25.40 dBm  Offset 5.40 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit ¢theck PABS _bOFUﬁiwnbl’liﬂuk.F-ﬂb_
20 dB\e —$PURIOUS [ INE_ABS PAES Be _$PurioUs_|INE_ABS| .
|
10 dBm ﬂ 10 d fi
0 dBm ) \ 0 dBm ) |
-10 dBm -10 deém H
| SPURIOUS_LINE_ABS_ f W ‘J )
-20 dem - 20de
& i
-30 dem ﬂ 30dB r |
-40 dBm 1 40 dém
. |
Y | T | . .
et W LA LN B / W T
Y 5 el
60 dem e [ e o | [ EP E e e
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170834 GHz -46.46 dBm -33.46 dB 1.765 GHz 1,780 GHz 100,000 kHz 1.77917 GHz 16.77 dém “13.23 dB
1.709 GHz 1710 GHz 150,000 kHz 170998 GHz -35.72 dBm -22.72 dB 1,780 GHz 1,781 GHz 150,000 kHz 1.78001 GHz -35,57 dém -22.57 dB
1,710 GHz 1.725 GHz 100,000 kHz 1,71085 GHz 16.51 dBm -13.49 dB 1781 aHe 1700 oHe 1,000 MH= 178100 oHe 46 14 dBm 3314 dB
i - = - S —
04: Date 04:36:0

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10 de
0 dBm (.JM,A.M,\,\,W.,M o o ‘1‘5-'1,.,4. SRR YT RSy ST Wereeey v *«-»Em}
-10 dém ! -10 dem
| SPURIOUS_LINE_ABS_ J l \
-20 dam I \ 20 de ]l
-30 dem 3bds \
V ————
Torm L"‘ 40 dem B
-50 dBm 50 dBrr
-60 dBm 60dB
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.765 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70835 GHz ~29.86 dBm -16.86 dB 1.765 GHz 1,780 GHz 100.000 kHz 1.77839 GHz -0.93 dBm -30.93 dB
1.703 GHz 1.710 GHz 150,000 kHz 1.70999 GHz -37.01 dBm -24.01 dB 1.780 GHz 1.781 GHz 150.000 kHz 1.78001 GHz -37.16 dBm -24.16 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71224 GHz -0.81 dém -30.81 dB 1781 aHe 1700 oHe 1,000 MH= 178175 GHz 230,11 dBm 1711dB
I J g il |
L JL J

04:25:15

: 19.FEB

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number

1 A182 of A330



SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

LTE Band 66 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

s rum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Ref Level 25.40 dBm
SGL Count 1004100

Offset 5.40 db Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck _PAFS SPURIRIEGHBGKASS N
20 dB\e —$PURIOUS [ INE_ABS PAES Bl _fpurious_[INE_ABS_| I
10 dBm j l 1048 T
0 dBm 0 dem | -
i |
-10 dBm / ¢ -10 dBm L
| SPURIOUS_LINE_ABS_ f’ | p} |
20 derm 7 20 dem ~ ‘
-30 dem ] - -30 dBm . L
F \l F l”l 40 dBm r».ff "‘L
¥ k\* A -50 dBm ! n”“
IS, W ‘\ ﬂn )\J j \ rk J"‘V i P
L e W i
W WAl | T R A e, v
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170892 GHz -40.35 dém -27.35 dB 1.760 GHz 1.780 GHz 100,000 kHz 1.77891 GHz 21.11 dBm -8.89 d8
1.709 GHz 1.710 GHz 200,000 kHz 170955 GHz -30.05 dBm -17.05 dB 1,780 GHz 1781 GHz 200.000 kHz 1.768002 GHz -31,48 dBm -18.49 de
1,710 GHz 1.730 GHz 100,000 kHz 171111 GHz 21.08 dBm -8.04 dB 1781 oHe 1700 cHe 1,000 MH= 178100 cHz 42,32 dBm 20,32 dB
. - -
I ( ) ) -
.2023 04:51:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 25.40 dBm  Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ,:A-Urrfim»hltim:kéaa, PAES
20 dBfe _FPURIOUS | INE_ABS FASS 20 Bl FPURTOUS | TNE ABS | PABS
10 dBm 10ds
0 dBm A = 4 0 dem
J \ FRPSSUENP R Y SR B —— w-\|
-10 dBm -10f dem:
| SPURIOUS_LINE_ABS_ , l }
-20 dam H |l -20 de
-30 darn ; ow || ELEE :
- f l'\ famin s SN
-40 dBm =50 dem
50 dBm: -50 dBrr
-60 dBm 60 dB
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70876 GHz -28.63 dBm -15.63 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.77533 GHz -2,04 dBm -32,04 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70999 GHz -32.45 dBm -19.45 dB 1.780 GHz 1.781 GHz 200.000 kHz 1.78014 GHz -36.97 dém -23.97 dB
1.710 GHz 1.730 GHz 100.000 kHz 1,71157 GHz 1.75 dBm -28.25 dB 1761 GHz 1,790 aHz 1,000 MHz 1.78108 GHz 230,82 dBm -17.82 dB
i T ~ y
L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number 1 A183 of A330




s=amranas. FCC RF Test Report Report No. : FG311602B

LTE Band 66 / 20MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum ué.‘ Spectrum

Ref Level 25.40 dBm  Offset 540 d@ Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr

Limit fheck PABS | SPURImE e85 -
20 dB\e —$PURIOUS [ INE_ABS Hp,a 55 Be _$PurioUs_|INE_ABS| \
10d8

10 dBm , l
1

l
0 dBm: } |
f

0 dBm j
-10 dBm {, -10 dem

SPURIOUELINE LS |
20 demed f( i 20 de jv !
‘ - 'H

-30 dBm

.30 dB

A 11
L . | A M\
WW I\L“k A AN I - Wi, b LY h

P 4B
A v | S (Y e R s
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissinrl|; | | [ I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
1.700 GHz 1.709 GHz 1.000 MHz 1.70880 GHz -43.24 dBm -30.24 dB 1,760 GHz 1,780 GHz 100,000 kHz 1.77889 GHz 20,75 dém -9.25 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.71000 GHz -31.10 dBm -18.10 dB 1.780 GHz 1,781 GHz 200.000 kHz 1.78003 GHz -32,56 dBm -19.56 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71113 GHz 20.02 dBm -9.97 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78106 GHz -42.42 dBm -59.42 dB
i ; - - —
(¥ J L 4

L2023 D4:52:34

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru Spectrum m
Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.40 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvogPwr @1 AvgPwr
Limit (theck PASS L SPURIRHE OHBIEKABS_ PABS
IBNe _$PURTOUS | INE_ABS PASS 20 Bl FPURTOUS | TNE ABS | PAES
10 dBm 10d8
0 dém r ] Jr.l
-10 dBm \ —Ltl dem ‘]‘
| SPURIOUS_LINE_ABS_ , 1 |
-20 dBm H | 20 e !
-30 dBm \‘ de A
" N - B ————
-40 dBm 40 dBm
-50 dBm 50 dBrr
-60 dBm 60 db
70 dem -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.76 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz ~28.72 dBm -15.72 dB 1.760 GHz 1,780 GHz 100.000 kHz 1.76129 GHz 1.10 dBm -28.90 dB
1.703 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -33.86 dBm -20.86 dB 1.780 GHz 1.781 GHz 200,000 kHz 1.78001 GHz -33.68 dBm -20.68 dB
1.710 GHz 1.730 GHz 100.000 kHz 1,71127 GHz 1.05 dBm -28.95 dB 1761 GH2 1790 GHs 1,000 MH= 178140 GHz 22869 dBm 1569 4B
1 J ] i '
L JL J

: 19.FEB

Sporton International Inc. (Kunshan) Page Number 1 A184 of A330
TEL : +86-512-57900158



SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

LTE Band 66 / 20MHz / 64QAM
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1.700 GHz 1.709 GHz 1.000 MHz 170881 GHz -43.20 dBm -30.20 dB 1.760 GHz 1,780 GHz 100,000 kHz 1.77893 GHz 19.63 dém ~10.37 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70872 GHz ~29.22 dBm -16.22 dB 1.760 GHz 1,780 GHz 100.000 kHz 1.77875 GHz 0.08 dBm -29.92 dB
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LTE Band 66 / 20MHz / 256QAM
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Conducted Spurious Emission

LTE Band 66 / 1.4AMHz

Spectrum [ spec
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30,000 MHz 1.000 GHz 1.000 MHz 978.42829 MHz -53.52 dem -40,52 dB 30.000 MHz 1.000 GHz 1.000 MHz 856.,75412 MHz -53.40 dBm -40.40 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63791 GHz -53.74 dém -20.74 dg 1.000 GHz 1.700 GHz 1.000 MHz 1.59138 GHz -53.74 dam -40.74 dg
1.790 GHz 3.000 GHz 1.000 MHz 2.52564 GHz -52.28 dém -39.28 d& 1.790 GHz 3.000 GHz 1.000 MHz 2.53814 GHz -52.51 dém -39.51 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.89093 GHz -48.17 dém -35.17 d8 3.000 GHz 9.000 GHz 1.000 MHz 6.89993 GHz -48.12 dém -35.12 d8
9.000 GHz 12.000 GHz 1.000 MHz 10.66554 GHz -48.95 dem -35.95 d& 9.000 GHz 13.000 GHz 1.000 MHz 10.65554 GHz -49.05 dem -36.05 de
13.000 GHz 18.000 GHz 1.000 MHz 16.27494 GHz -45.59 dBm -32.99 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.36743 GHz -46.05 dbm -33.05 dB
L JU J L )t J L Ll
: 15.FEB.2023 02:42:16 Date: 19.FEB.Z2023 0z

Highest Channel / QPSK

Spectrum |c%-:I
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PAES
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm o] A - M
!Wﬁ S T T L I
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -53.29 dBm -40.29 db
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1,790 GHz 3.000 GHz 1.000 MHz 1,79020 GHz -51.56 dBm -38.56 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,90592 GHz -45.20 dBm -35.20 dB
9,000 GHz 13.000 GHz 1.000 MHz 10.66454 GHz -49.16 dBm -36.16 dB
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LTE Band 66 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum
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: 18.FEB.2022 03:

Ref Level 0.00 dBm  Offset 5.40 db Mode Auto Swesp Ref Level 0.00 dBm Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck | Limit ¢heck PAES
-10 ddfe—$PURIOUS_LINE AR PARS -10 ddfiR —$PURIOUS_LINE_AB pARS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
40 dB -40 dBm
a8 vy A Y -y »
-50 M_—— Py o e -50 dBm I h_ - -
-60 dB -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dbm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 956.,30935 MHz -53.50 dem -40,50 dB 30.000 MHz 1.000 GHz 1.000 MHz 967,27686 MHz -53.55 dBm -40.55 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -53.68 dém 40,68 di 1.000 GHz 1.700 GHz 1.000 MHz 1.59243 GHz -53.77 dém -40.77 d&
1.790 GHz 3.000 GHz 1.000 MHz 2.52644 GHz -52.58 dém -39.58 d& 1.790 GHz 3.000 GHz 1.000 MHz 2.53168 GHz -52.18 dém -39.18 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92892 GHz -48.09 dém -35.00 d8 3.000 GHz 9.000 GHz 1.000 MHz 6.89843 GHz -48.03 dém -35.03 d8
9.000 GHz 12.000 GHz 1.000 MHz 10.66554 GHz -49.19 dem -36.19 d& 9.000 GHz 13.000 GHz 1.000 MHz 10.62505 GHz -49.15 deém -36.15 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.39905 GHz -45.83 dBm -32.83 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.58533 GHz -45.74 dBm -32.74 dB
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1,790 GHz 3.000 GHz 1.000 MHz 2,61071 GHz -52.52 dBm -39,52 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,90142 GHz -45.04 dBm -35.04 dB
9,000 GHz 13.000 GHz 1.000 MHz 10.66654 GHz -48.97 dBm -35.97 dB
13,000 GHz 18.000 GHz 1.000 MHz 17.69523 GHz -45.86 dBm -32.86 dB
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LTE Band 66 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d@ Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 831.06107 MHz -58.32 dBm -45.32 dB 30.000 MHz 1.000 GHz 1.000 MHz 925.10495 MHz -58.20 dBm -45.20 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -57.43 dBm -44.43 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69808 GHz -56.58 dBm -45.58 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.52322 GHz -57.29 dBm -44.20 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.54620 GHz -57.44 dBm -44.44 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.09142 GHz -52.88 dBm -39.88 dB 3.000 GHz 9.000 GHz 1.000 MHz £.95302 GHz -53.00 dBm -40.00 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.64704 GHz -5£7.09 dem -44.09 de 9.000 GHz 13.000 GHz 1.000 MHz 11.29796 GHz -5£6.94 dem -43.94 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.68857 GHz -54.40 dBm -41.40 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.72398 GHz -54.48 dBm -41.48 dB
- S w— e
L J{ J - L L J [
: 15.FEB.2023 03:34:1 Date: 19.FEB.Z2023 03:46:29
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30.000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz -58.19 dBm -45.19 db
1,000 GHz 1.700 GHz 1.000 MHz 1,64315 GHz -58,57 dBm -45.57 db
1,790 GHz 3.000 GHz 1.000 MHz 1,79302 GHz -57.45 dBm 44,45 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.,93742 GHz -52.92 dBm -39.92 dB
9,000 GHz 13.000 GHz 1.000 MHz 10.65404 GHz -57.06 dBm -44.06 dB
13,000 GHz 18.000 GHz 1.000 MHz 17.72731 GHz -54.48 dBm -41.48 dB
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LTE Band 66 / 10MHz

2003 04.00.58

1o . FED
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Spectrum [ spec L
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 923.65067 MHz -58.40 dBm -45.40 dB 30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -58.26 dBm -45.26 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -56.84 dBm -43.84 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -58.61 dBm -45.561 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.49822 GHz -57.29 dBm -44.20 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.97117 GHz -57.43 dBm -44.43 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.08742 GHz -52.96 dBm -39.96 dB 3.000 GHz 9.000 GHz 1.000 MHz £.93302 GHz -52.89 dBm -30.80 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.65404 GHz -£7.13 dém -44.,13 d& 9.000 GHz 13.000 GHz 1.000 MHz 10.67804 GHz -57.01 dém -44.01 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.72606 GHz -54.36 dBm -41.36 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.99521 GHz -54.40 dBm -41.40 dB
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30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -58.26 dBm -45.26 db
1,000 GHz 1.700 GHz 1.000 MHz 1,69668 GHz -58.61 dBm -45.61 db
1,790 GHz 3.000 GHz 1.000 MHz 2,97117 GHz -57.43 dBm 44,43 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,93992 GHz -52.89 dBm -39.89 dB
9,000 GHz 13.000 GHz 1.000 MHz 10.67804 GHz -57.01 dBm -44.01 dB
13,000 GHz 18.000 GHz 1.000 MHz 17.99521 GHz -54.40 dBm -41.40 dB
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LTE Band 66 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 d@ Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -53.51 dBm -45.51 dB 30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -58.42 dBm -45.42 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69703 GHz -56.87 dBm -43.87 d8 1.000 GHz 1.700 GHz 1.000 MHz 1.67919 GHz -58.51 dBm -45.51 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.99052 GHz -57.44 dBm -44.44 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.50306 GHz -57.40 dBm -44.40 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.01002 GHz -52.97 dBm -39.97 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.47671 GHz -52.25 dBm -30.25 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.65954 GHz -£6.97 dem -43.97 d& 9.000 GHz 13.000 GHz 1.000 MHz 11.29796 GHz -£6.95 deém -43.95 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.36618 GHz -54.30 dBm -41.30 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.39618 GHz -54.44 dBm -41.44 dB
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30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz -58.45 dBm -45.45 db
1,000 GHz 1.700 GHz 1.000 MHz 1,60292 GHz -58.47 dBm -45.47 db
1,790 GHz 3.000 GHz 1.000 MHz 2,52402 GHz -57.31 dBm -44,31 dB
3.000 GHz 9.000 GHz 1.000 MHz 3,53171 GHz -51.84 dBm -38.84 dB
9,000 GHz 13.000 GHz 1.000 MHz 10.68454 GHz -57.16 dBm -44.16 dB
13,000 GHz 18.000 GHz 1.000 MHz 17.71940 GHz -54.49 dBm -41.49 dB
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Report No. : FG311602B

LTE Band 66 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

Spec

Ref Level 0.00 dém

Offset 5.40 dp

Mode Auto Sweep

Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Swesp
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
-10 défe —$PURIOUS J INE_ARS PARS -10 défe —FPURIOUS | INE_ARS pARS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 der -20 dém
-20 der -30 dBém
-40 dB -40 dBm
50 dB 50 dBm B
|l WWM I NPTV st P Arrniraay o
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 909,59270 MHz -55.34 dBm -45.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 935,28486 MHz ~58.54 dBm -45.54 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69963 GHz -52.96 dém -39.96 d& 1.000 GHz 1.700 GHz 1.000 MHz 1.69143 GHz -56.19 dBm -45.19 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.48814 GHz -56.97 dBm -43.97 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.95262 GHz -57.40 dBm -44.40 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.94002 GHz -52.92 dBm -39.92 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.47221 GHz -£1.03 dBm -38.03 dB
9.000 GHz 12.000 GHz 1.000 MHz 12.64772 GHz -£6.94 dem -43.94 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.67354 GHz -57.10 dém -44.10 de
13.000 GHz 18.000 GHz 1.000 MHz 16.40326 GHz -54.31 dBm -41.31 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.35535 GHz -54.52 dBm -41.52 dB
- S w— e
L J{ J - L L J [
: 15.FEB.2023 a3 Date: 19.FEB.Z2023 05:00:08
Highest Channel / QPSK
Spectrum |u§
Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Ltheck PABS
-10 ddfe—_HPURIOUS | INE ABS PARS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBem
IR R 7y IW‘ » - R ettt Biahteniomd
et
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz -58.23 dBm -45.23 db
1,000 GHz 1.700 GHz 1.000 MHz 1,59733 GHz -58.47 dBm -45.47 dB
1,790 GHz 3.000 GHz 1.000 MHz 2,51475 GHz -57.24 dBm 44,24 dp
3.000 GHz 9.000 GHz 1.000 MHz 3,52221 GHz -51.67 dBm -38.67 dB
9,000 GHz 13.000 GHz 1.000 MHz 10.67754 GHz -57.03 dBm -44.03 dB
13,000 GHz 18.000 GHz 1.000 MHz 16.39159 GHz -54.48 dBm -41.48 dB
"
) ) o
Dat 10 FER 2023 05:01:27
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Report No. : FG311602B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0003
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0004
20 Battery End Point 0.0027

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.45 V. ; Maximum Voltage =4.41 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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saronas. FCC RF Test Report

Report No. : FG311602B

LTE Band 66 for Other PA

Peak-to-Average Ratio

Mode

LTE Band 66 / 20MHz

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

5.59

5.62

5.62

5.62

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

(Specram ) ¥
Ref Level 25.40 dom  Offset 5.40 0B
e Att 304 AQT 2 ms @ RBW 20 MHz
@154 View
=L
0.1 - f:
0.01-
1E-O
§
|
1E-0 h
|
1E-O !
ICF 1.745 GHz Mean Pwr + 20.00 dB.
CGomplementary Cumulative Distribution Function samples: 130000
Mean Peak | crest | 0% | 1% | 0% | o.o1% |
Trace 1 21.08 dBm 27.40 dBm 6.32 dB 2.93 d8 4.73 dB. 5,59 dB 6.09 dB
—_—
AR e

Middle Channel / Full RB/ 16QAM

Ref Level 25.40 dom  Offset 6.40 db

@

bo_Att 30de  AQT

2ms @ RBW 20 MHz

[@15a view

!

[cF 1.745 GHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Mean | peak |

samples: 130000

crest | 10%% 100 | 0% | o.019% |
Trace 1 [ 21.00 d8m | 27.27 dém .27 OB 2.93 d8 473 dB 562 db ©.05 db
J ()

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Middle Channel / Full RB/ 64QAM

- o
v
evel 25.40 dém  Offset 5.40 de

30 B AQT 2 ms @ RBW 20 MHz

F 1.745 GHz
Gomplementary Cumulative Distribution Function

ean Pwr + 20.00 dB
Samples: 130000

Mean Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 21.00 dBm 27.33 dBm 6.32 dB 2.96 d8 4,73 dB 5.62 dB 6.09 dB
- T

)j ] W e

Middle Channel / Full RB/ 256 QAM

Spectrum -
Ref Lavel 25.40 dam  Offset 5.90 08
att 3008 AQT 2 ms @ RBW 20 MH:

@153 view

001 <
3
\\
‘\
1E-O
X
i}
1E-O
1 %
t
[
!
1E0 X
F 1.745 GHz ean Pywr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 21.01 dBm 27.35 dam 6.34 dB 2.96 d8 4,73 dB 5.62 dB 6.12 dB
- T

)j ] R e

Sporton International Inc. (Kunshan)
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26dB Bandwidth
Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz
Mod. QPSK 16QAM
Middle CH 1.23 1.24
BW 3MHz
Mod. QPSK 16QAM
Middle CH 3.01 3.02
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.95 4.95
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.75 9.67
BW 15MHz
Mod. QPSK 16QAM
Middle CH 14.30 14.54
BW 20MHz
Mod. QPSK 16QAM
Middle CH 18.98 18.66
Sporton International Inc. (Kunshan) Page Number : A196 of A330
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SPORTON LAB.

FCC RF Test Report

Report No. : FG311602B

LTE Band 66

Middle Channel / 1.4MHz / 16QAM

Middle Channel / 1.4MHz / QPSK

o ) )
Ref Level 25.40 dom  Offset 5.40 db = RBW 30 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 16.43 dBm| ELE] 16.49 dBm|
20 dsm 7 - 1.74470070 GHz| 20 dam 1 . - 1.74545030 GHz|
el Nl dbetet bl T R 26.00 dB| el 1k i i 1 % 26.00 dB|
10 dbm 1 Bu 1.225200000 MHZ] 10 dBm: B 1.236400000 MHZ|
/ Qfactor Y 1424.0| q factor 1411.8]
od i 0d
\c. -10 o
20
e A -~
RavaY A [P A
-40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7447007 GHz 16.43 dBm ndB down 12252 MHz M1 1 1.7454503 GHz 16.49 dBm ndB down 1.2364 MHz
T 1 1.7443676 GHz -9.81 d8m nd@ 26.00 d& T1 1 1.7443706 GHz -9.59 dBm nd@ 26.00 d&
T2 1 1.745593 GHz -9.27 dém q factor 1424.0 T2 1 1.745607 GHz -9.93 dBm q factor 1411.8
L )i J L )i J -

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
o a Mg 19.79 B o ELE] 18.82 dBm|
20 dsm P - AL . 1.74568930 GHz| 20 dsm W S L NP, 1.74479620 GHz|
[ ™ hde B 26.00 dB| - T "nde “\ 26.00 dB|
10 dem . Bw 3.009000000 MHz 10 dém ! B 3.021000000 MHz
i q factor 580.2] / Q factor 577.6)
od 0d -
[ Fi
¥
-10 d f T -10 d I
\ /
20 —= - -20 dBm - =L —
e e b A e
-30 df =30 di
-40 -40
-0 d -Sod
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7456893 GH2 19.79 d8m ndB down 3.009 MHz M1 1 1.7447062 GHz 18.82 d8m ndB down 3.021 MHz
T 1 1.7434055 GHz -6.59 dam nd2 26.00 d& 1 1 1.7434805 GHz -5.94 dam nd2 26.00 d&
T2 1 1.7465045 GHz -6.32 dBm Q factor 580.2 T2 1 1.7465105 GHz -7.41 dBm Q factor 577.6
L )i J - L )i J -

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum o pectrum o
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o At 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
o a 15.82 dBm| o 15.89 dBm|
20 dgm - 1.74683800 GHz| 20 dam 1.74683800 GHz|
prpel oot 26.00 dB| P P 26.00 dB|
10 dbm T 1.945000000 MHz 10 dem: 1 1.945000000 MHz
04 { Q factor \ 353.9) a / Q factor 353.9)
7 i
1 1
10 d ;i -10 i
-20 J -20 ’J
i AoV IV P RO T A e
Y Vst oy AT i e
-40 -40
-0 d -Sod
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.746638 GHz 15.62 dam ndé down 4.945 MHz M1 1 1746638 GHz 15.63 dam ndé down 4.945 MHz
T 1 1.742512 GHz -10.22 dam e 26.00 ds T 1 1.742512 GHz -10.43 dam e 26.00 ds
T2 1 1.747458 GHz -10.44 dBm Q factor 353.2 T2 1 1.747458 GHz -10.45 dam Q factor 353.2
— ] = — ] =

Sporton International Inc. (Kunshan)
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FCC RF Test Report

Report No. : FG311602B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 25.40 dam  Offset 5.40 db = RBW 300 khz Ref Level 25.40 dom  Offset 5.40 0B e RBW 300 knz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FET o Att 30dE SWT 126ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
WL1] 17.08 dbm| WL1] 17.08 dbm|
20 dBm 20 d8m
1.7410840 GHz] X 1.7416030 GHz]
R SV N e U LV R PN v —
piatl AR s vV 26.00 db| / I g 26.00 dB|
10 dém Bu Y 9.750000000 MHZ| 10 dBm: B Y 9.670000000 MHZ|
| Q factor | 1760.6) | Q factor | 180.1
0d 0d
J +# i ®
104 -10 df -
/ A / |
— ot -20 L
- A s o
30 o
40 -40
s0d -50 df
60 -60
7od 70 di
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.741084 GHz 17.08 dBm ndB down 9.75 MHz M1 1 1.7416032 GHz 17.08 dBm ndB down 9.67 MHz
TL 1 1740045 GHz ~6.64 dBm nds 26.00d8 1 1 1740145 GHz -3.13 dm nds 26.00d8
T2 1 1.749795 GHz -8.13 dBm q factor 178.6 T2 1 1.749815 GHz -8.34 dBm q factor 180.1
L )i J ( J )

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dam  Offset 5.40 0@ e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 16.39 dBm| ELE] 17.08 dBm|
41
20 d8m 1.7390060 GHz| 20 dam 1.7442810 GHz|
ol A Ve R A Va1 e g 26.00 dB| i e s T e T 26.00 dB|
10 dem B \ 14.296000000 MHz 10 dém: Bw 14.535000000 MHz
I Q factor \ 121.6} Q factor 120.0}
od ! 0d
10 ,r % -10 d '
f |
20 = 20
~ Wi P AS ,
oV il e T i T VANTa R
-40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.730006 GHz 16.39 dBm ndB down 14,206 MHz M1 1 1.744281 GHz 17.08 dBm ndB down 14,535 MHz
T 1 1.737027 GHz -8.81 dBm nd2 26.00 d& 1 1 1.737777 GHz -3.72 dam nd2 26.00 d&
T2 1 1.752223 GHz -10.05 dBm Q factor 1216 T2 1 1.752313 GHz -39 dBm Q factor 120.0
L )i J ( J -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum pectrum
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz ReflLevel 25.40 dam  Offset 5.40 0@ & RBW 300 khz
o Att 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT 189ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 13.76 dB | . ELE] 15.9% dBm|
20 dem ™ 1.7368880 GHz| 20 dam 1.7363690 GHz|
Mo gt othn P PBn, A 26.00 dB| , ANBIB A A 26.00 dB|
10 dém T v J::J) My 18.981000000 MHz 10 dBm: Aﬁw‘\‘ vy 18.661000000 MHz
Q factor | 91.5 Q factor 93.0)
od i 0d
1 I
10 d ¥ -10d
\
\ J
20 20
L . 4
P LA v i Y W - R e ™ e avs
-an a0
-0 d -Sod
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1736668 GHz 13.76 dBm ndé down 18,981 MHz M1 1 1.736368 GHz 15.94 dBm ndé down 18,661 MHz
T 1 1.73545 GHz -12.31 dam e 26.00 ds T 1 1.735640 GHz -11.00 dam e 26.00 ds
T2 1 1.754431 GHz -12.23 dm Q factor 1.5 T2 1 1.754311 GHz -10.43 dam Q factor 93.0
L )i J ( J )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)
BW 1.4MHz
Mod. QPSK 16QAM
Middle CH 1.10 1.10
BW 3MHz
Mod. QPSK 16QAM
Middle CH 2.72 2.73
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.49 4.50
BW 10MHz
Mod. QPSK 16QAM
Middle CH 9.11 9.09
BW 15MHz
Mod. QPSK 16QAM
Middle CH 13.46 13.49
BW 20MHz
Mod. QPSK 16QAM
Middle CH 17.86 17.86
Sporton International Inc. (Kunshan) Page Number : A199 of A330
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Report No. : FG311602B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(%]

(%]

im
Ref Level 25.40 dom  Offset 5.40 db = RBW 30 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
M 16.27 dBm 16.67 dBm
20d8 N - X 1.74545870 GHz| 20ds 1.74508110 GHz|
TR e 1.099300699 MHz T AP 1.102097902 MHz
10 dBm- . 10 dem. 7
/ /
/ f
0 dém 7 N 0 dem 7 8
-10 d + it 10 df + A
‘. 4 '
-0 ; -20 f
I o ) oS
P e i S
40 -40
50 d -50 d
601 -60
Fod 70 di
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.7454587 GH2 16.27 dBm M1 1 1.7450811 GHz 16.67 dBm
TL 1 1.74443497 GHz 8.57 dbm Oce Bw 1.099300659 MHz T1 1 1.74443497 GHz 8.65 dBm Oce Bw 1.102097902 MHz
T2 1 1.74553427 GHz 9.30 darm T2 1 174553706 GHz 8.35 danm
| |
L )i J L )i J -
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
T ELE] 17.81 dim ELE] 18.56 dBm
20d8 e A T2 1.74417280 GHz 20ds n L et 1.74479620 GHz
b - ) OccBw g 2.715284715 MHz i T 2 B y 2.727272727 MHZ]
10 dgm- £ 5 10 dBm—+ + T
/ \ I \
b 4
0 dém " 0 dem
/t \ ! \
J \
-10d \ -10di +
/ /
-z0 — \\ v
Lttt Nt AT -
30 df -
40 -40
-0 d -Sod
601 -60
Fod 70 di
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value Function | Function Result | Type | Ref | Tre | X-value | Y-value Function | Function Result |
M1 1 1.7441728 GHz 17.81 d8m M1 1 1.7447062 GHz 18.56 dBm
T 1 1.74362737 GHz 11.73 dBm Occ Bw 2.715284715 MH2 1 1 1.74363337 GHz 12.27 dBm Occ Bw 2.727272727 MHz
T2 1 174634266 GHz 11.57 dBm T2 1 1.74536064 GHz 10.34 dBm
| |
L )i J L )i J -

Middle Channel / 5M

Hz / QPSK

Middle Channel / 5MHz / 16QAM

(%]

pectrum o hectrum
Ref Level 25.40 dom  Offset 5.40 db = RBW 100 khz Reflevel 25.40 dam  Offset 5.40 0@ & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
ELE] 16.26 dBm 15.75 dBm
m
20d8 X T2 1.74416100 GHz| 20 d8 1.74417100 GHz|
M Fasid el b A5l 4.485514486 MHz +.495504496 MHz
10 dBm- 10 dem.
0 dam d \‘ 0 dBm ¥
/ \ \
10 d 1 " -10
J A
20 20
s ~ \ A A - A A
JUNPETIN SRS AV W) A e N, Pt 1 N R T
ity [ Wy -~
-40 -40
50 df -0 d
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 1.744161 GHz 16.28 dBm M1 1 1.744171 GHz 15.75 dém
T 1 1.7427423 GHz 10.75 dam oce Bw 4.4B5514486 MH2 T 1 1.7427423 GHz 10.84 dam oce Bw 4.405504496 MH2
T2 1 1.7472278 GHz 11.77 dBm T2 1 1.7472378 GHz 10.91 dBm
11 | 11 |
S L J S PAS J ‘

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number 1 A200 of A330



SPORTON LAB.

FCC RF Test Report Report No. : FG311602B

LTE Band 66

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

o [m:l [m:l
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dam  Offset 5.40 0@ e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
" ELE] 16.77 dBm 17.2+ dBm
1
20d8 I S P e P T2 1.7416030 GHz, 20ds N P 2 1.7410840 GHz,
bt it aiaN ‘™0 T 9.110889111 MHz hie il T Wy 9.090909091 MHZ
10 dBm- : T 10 dem. |
| \ \
o dem { + o dem i
] \
-10d r ) -10 o \|
I | \
-20 o A Wa — LY
i NPV v . e el MNP SR
-30 d
-an a0
-0 d -Sod
60 -60
70 d 70
OF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.741603 GHz 16.77 dBm M1 1 1.741084 GHz 17.24 dBm
T 1 1.7404246 GHz 11.73 dBm Occ Bw 2.110869111 MHz 1 1 1.7404446 GHz 12.01 dBm Occ Bw 2.090909091 MHz
T2 1 1.7495355 GHz 11.59 dam T2 1 17495355 GHz 11.56 dam
11 |
L L

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Ref Level 25.40 dom  Offset 5.40 db = RBW 300 khz Reflevel 25.40 dam  Offset 5.40 0@ e RBW 300 kHz
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